

非開示情報

Certificate Of Analysis

Product Name	Vinylbenzyl chloride	Batch No.	非開示情報
Sample Qty Base	450.0KGS	Date of Production	2025.10.19
Report Date	2025.10.19	Retest Date	2026.10.18
CAS No.	30030-25-2	Packing	25kgs/Drum
Item	Standard		Test Results
Appearance	Light yellow to colorless liquid		Complies
Single bromide compound	≤1.0%		Complies
Other single impurity	≤2.0%		Complies
Vinylbenzyl chloride	≥97.0%		97.8%
Isomer ratio	Ortho	15-50%	25.2%
	Meta+Para	50-85%	72.7%
inhibitor	500ppm		
Conclusion	The batch conforms to the standard		

非開示情報

非開示情報